


Town of Windham (203363.04) i Woodard & Curran
Wastewater Facilities Plan January 3, 2011

TABLE OF CONTENTS

SECTION PAGE NO.

EXECUTIVE SUMMARY......................................................................................................................... ES-1

1. INTRODUCTION ................................................................................................................................1-1

1.1 Project Background and Purpose......................................................................................... 1-1

2. Study Area.........................................................................................................................................2-1
[...]
possible. We have analyzed the Study Area to identify the approximate, but preliminary locations of collector sewers,
pump stations, and force mains required under all phases. We anticipate PWD’s interception of the wastewater will
take place at the pump station proposed near the Route 202 / 302 rotary. The PWD transport system will convey
wastewater to their East Bridge Street Pump Station, and on to the WGRWPCF.

While not specifically included in this schematic layout, we understand the desire of the Town Council for the system
to consider allowing for septage receiving stations; this would provide non-connected Windham residents to pump
their septic tanks furthering the goals of ensuring public health, and resource and environmental protection.
Consideration for septage receiving should continue to be discussed during the next phase of implementation of this
project.

On July 1, 2010 we met with PWD staff to provide an update on the project and discuss the connection to the East
Bridge Pump Station and ultimately the WGRWPCF. PWD staff informed the team that there is currently no
additional/available pumping capacity at the East Bridge Pump Station, however upgrading the pump station was
“possible”. PWD also informed us that the existing force main from the Pump Station has capacity, and existing
infrastructure is in “good” condition.



Town of Windham (203363.04) 6-2 Woodard & Curran
Wastewater Facilities Plan January 3, 2011

This schematic of the wastewater collection and transport system is depicted in Appendix F, and provides the basis
for estimating the cost of the collection system, as well as the cost of transport/interception. During the preliminary
design of the collection and transport system, detailed survey will be necessary to advance the design and refine the
cost estimate.

6.2 WASTEWATER TREATMENT

In seeking to evaluate options for wastewater treatment, we looked at the WGRWPCF permit/license and the level of
treatment that may be required as a result of this project, and specifically at nitrogen and phosphorus limits as
potential license limited criteria. The WGRWPCF’s Maine Pollutant Discharge Elimination System (MEPDES) Permit
#ME0100846 / Maine Waste Discharge License (WDL) #W001510-5L-D-R Final Permit/License dated December 22,
2006 authorizes PWD to discharge secondary treated waste water to the Presumpscot River with established effluent
characteristics and discharge limitations. The WGRWPCF has a monthly average daily flow limit of 4.54 million
gallons per day.

In order to identify options for upgrading the WGRWPCF, we analyzed the previous two years of flow and load data
obtained from PWD for WGRWPCF. The flow and load estimate associated with the phased construction and the
resulting impact on the flow at the WGRWPCF is summarized in Table 6-1. The projected flow and load is cumulative
by Phase; for example, flow for Phase 2 includes Phase 1, and Future Build-out includes flow from Phases 1 and 2.

As you will see in Table 6-1, we observed that the WGRWPCF is currently processing an average daily flow of 3.7
million gallons per day (MGD), a maximum monthly average flow of 6.0 MGD, maximum daily flow of 14.2 MGD and
a peak hourly flow of 15.9 MGD. The maximum daily and peak hourly flows are indicative of wet weather occurrences
within the system.

With respect to the average daily flow at the WGRWPCF, we understand the Town of Gorham has an additional flow
allocation of approximately 0.7 MGD that is not being treated at the plant. We recommend the Town explore with the
PWD and the Town of Gorham the possibility of securing or reallocation of this capacity.



Town of Windham (203363.04) 6-3 Woodard & Curran
Wastewater Facilities Plan January 3, 2011

Table 6-1: WGRWPCF Projected Increase in Flow and Load

Phase 1 Phase 2
Future

Buildout
Phase 1 Phase 2

Future

Buildout
Phase 1 Phase 2

Future

Buildout

Average Daily Flow (MGD) [1] 0.74 1.7 2.6 3.7 4.5 5.4 6.3 20% 44% 68%

Maximum Monthly Flow (MGD) 0.89 2.0 3.1 6.0 6.9 8.0 9.1 15% 33% 51%

Maximum Daily Flow (MGD) 1.8 3.3 5 14.2 16.0 17.5 19.1 13% 23% 34%

Peak Hourly Flow (MGD) 3.0 5 8 15.9 18.9 21.2 23.8 19% 33% 50%

Average Daily BOD (lbs/day) 1,680 3,445 5,088 5,475 7,155 8,920 10,563 31% 63% 93%

Max MonthlyBOD (lbs/day) 1,915 3,928 5,800 9,764 11,680 13,692 15,564 20% 40% 59%

Average Daily TSS (lbs/day) 1,970 4,039 5,965 6,712 8,682 10,752 12,677 29% 60% 89%

Max MonthlyTSS (lbs/day) 2,561 5,251 7,754 13,711 16,272 18,962 21,465 19% 38% 57%

Average Daily N (lbs/day) 394 808 1,193

Max MonthlyN (lbs/day) 449 921 1,360

[1] Current permitted capacity and committed average daily flow is
4.54 MGD. See Section 6.2 of this Plan for additional detail.

WindhamProjectedFlow/Load Increase at WGRWPCFWGRWPCF

Current

Flow/Load

Projected Combined

Flow/Load to WGRWPCF

From the Sacarappa Falls to tidewater, the Presumpscot River is Class C; the outfall for the WGRWPCF is within this
stretch of the river. Maine has had a water classification system since the 1950's; the system establishes water
quality goals for the State. The classification system is used to direct the State in the management of its surface
waters, protect the quality of those waters for their intended management purposes, and where standards are not
achieved, direct the State to enhance the quality to achieve those purposes. The classification standards establish
designated uses, related characteristics of those uses, and criteria necessary to protect the uses, and establish
specific conditions for certain activities such as the discharge of wastewater. With the removal of the Smelt Hill Dam
at the head of tide on the Presumpscot, there are no impounded sections downriver of the outfall. We don't anticipate
the river being upgraded in the foreseeable future, however, phosphorus or nitrogen removal could likely be required
if the river class of this section were ever upgraded.

The reclassification of waters of the State is governed by 38 MRSA Sections 464(2), 464(2-A) and 464(3). The
statute requires the DEP to conduct water quality studies, and the Board of Environmental Protection to hold
hearings and propose changes to the water classification system to the Legislature for final approval. This is to be
conducted from time to time. The last reclassification resulted in changes enacted in 2009. Windham should monitor
the status of DEP and legislative activities, if any, on reclassification efforts.

We similarly sought to understand from the DEP what potential or future effluent limitations could be anticipated for
the WGRWPCF; the current permit/license for the WGRWPCF has an allowable pollutant load in pounds per day that
the Presumpscot River can assimilate without impacting water quality. The DEP was unable to provide significant
guidance on limitations, however we have assumed the DEP would not allow “backsliding” of effluent permit limits.
This means the effluent BOD and TSS mass limits (pounds per day) would remain the same under a new permit,
even with increases in flow discharged to the river. In order to accommodate this, we assumed while the wastewater
flow from Windham would cause an increase in flow, effluent BOD and TSS concentration limits would need to
decrease (higher treatment levels) in order to maintain constant effluent mass limits. This is a conservative
assumption and we suggest revisiting this as engineering advances.



Town of Windham (203363.04) 6-4 Woodard & Curran
Wastewater Facilities Plan January 3, 2011

On June 4, 2010 we made a site visit to the WGRWPCF to observe the existing infrastructure and gather operating
data for the plant. We also obtained from PWD and reviewed the February 1979 Record Drawings for the facility.
Once the wastewater enters the WGRWPCF, it needs to be treated to license requirements before being discharged
to the Presumpscot River. To determine if the WGRWPCF has adequate capacity to treat the flow, we have
evaluated the plant for flow and load from Windham.

As a result of our work, we have determined that the WGRWPCF will require upgrades to accommodate the flow and
load associated with this project. To assess the impact of this project on the facility, we initially identified four (4)
options (independent of one another) for upgrading the WGRWPCF, including the following:

1 – Upgrade to Existing Aeration
2 – Install New Primary Clarifiers

3 – Install New Aeration Basin
4 – Install New Secondary Clarifier & Upgrade Existing Aeration System

On July 1, 2010 we met with PWD staff to review these options and solicit feedback on construction or operational
concerns. These options are based upon our best understanding of the facility and professional judgment, and are
recommendations for upgrades to meet Windham’s flows and loads; we anticipate the need and Windham should
plan to work collaboratively with PWD during the next phases of implementation on upgrades to the facility.

Subsequent to our July 1 meeting with PWD and as a result of the size (flow) from the Phase 1 area, Option 1
Upgrade to Existing Aeration was removed from the list as a possible treatment plant upgrade solution; however, it
remains as a component of other options.

The options we identified are described here, with the advantages and disadvantages of each summarized in Table
6-2 at the end of this section. The options are intended to be logical step-wise improvements to the existing facility
relative to the type and size of existing components. As a result, some of these options provide capacity somewhat
greater than specifically required for the flow and load from the related phase of sewer development.

6.2.1 Phases 1 and Phase 2 Upgrade

We analyzed the flow and load of the WGRWPCF and the existing site layout to identify several options for upgrading
the WGRWPCF to increase treatment capacity for Windham flow and load. The following options would increase
treatment capacity for Phase 1 only. Any combination of two of the following options would provide capacity through
Phase 2.

Option 2 - Install New Primary Clarifiers.

This option includes installing new primary clarifiers in the area identified for future headworks upgrades. PWD is not
currently using the grit removal system and screening is currently done at the pump stations. With this option, all flow
would be redirected to new primary clarifiers. The primary clarifiers would remove significant BOD load prior to
secondary treatment. Additional modifications to sludge handling/dewatering may also be required but have not been
included in this option. In addition, this alternative may provide wet-weather blending treatment alternatives that do
not currently exist at the facility; there are facilities in Maine are ‘blending’ wastewater during high flow events (for
example Bangor, Augusta, Saco, & PWD’s East End Facility) and this is an option that could be explored with the
PWD and the DEP as a possible benefit to the WGRWPCF.



Town of Windham (203363.04) 6-5 Woodard & Curran
Wastewater Facilities Plan January 3, 2011

Option 3 - Install New Aeration Basin.

This option includes constructing a new aeration basin adjacent to, but independent of the existing aeration basins.
This option also includes new mechanical aerators and dissolved oxygen probes for the existing and new tanks to
improve oxygen transfer and the ability to monitor dissolved oxygen and adjust treatment accordingly.

Option 4 - Install New Secondary Clarifier and Upgrade Existing Aeration System.

This option includes constructing one new secondary clarifier of similar size to the existing units, as well as removing
the existing mechanical aerators and replacing them with new, more efficient aerators to increase the amount of
oxygen transferred into the mixed liquor to provide treatment of the additional loading from Windham. The location of
the new clarifier was assumed to be located to the south of the existing clarifiers. An allowance was included to
purchase additional land.

6.2.2 Future Build-out Upgrade

We anticipate that some combination of Options 2 through 4 will be required to provide capacity for Windham through
the future build-out scenarios of flow and load identified herein. At this stage, it is difficult to identity the appropriate
approach to accommodate future build-out; improvements and upgrades made to accommodate Phase 1 and Phase
2 will provide value to future upgrades. We suggest re-evaluation of the options as build-out of the system continues.

Table 6-2: WGRWPCF Upgrade Options Summary

Option Phase Advantage Disadvantage

Construct New
Primary Clarifiers

Phases 1
& 2

 Will improve overall operational flexibility

 Will allow for future blending of peak flow to
accommodate storm events without
compromising biological treatment system
(pending permit changes)

 Primary sludge likely will improve dewatering
performance

 Will capture grit upstream of aeration tanks

 Need to consider site constraints - may
require additional land acquisition

 Need to consider additional head loss and
effect on upstream pump station capacity

 Will increase potential for odor generation

 May require modification to sludge
processing system (costs not included)

 May require upgrade of aeration system in
existing tanks

Construct New
Aeration Basin

Phases 1
& 2

 Easily fits within existing WWTP site

 Will add flexibility for aeration tank
maintenance

 Does not substantially improve hydraulic
capacity of system

 May also require upgrade of aeration
system in existing tanks

Construct New
Secondary Clarifier
and Upgrade
Existing Aeration
Equipment

Phases 1
& 2

 Will improve hydraulic capacity of secondary
system

 May require additional land acquisition

 Will require upgrade of existing aeration
system



Town of Windham (203363.04) 7-1 Woodard & Curran
Wastewater Facilities Plan January 3, 2011

7. COST ESTIMATE

For planning purposes, we have developed this conceptual capital cost estimate for the schematic design of the
project. The estimate is relative to current construction values at the time this report was written. The prices for major
equipment and work in these estimates were based on similar projects and recent project bid tabulations. Where
necessary, we escalated prices using the Engineering News Record historical cost index. Ancillary items were
estimated based on past experience or factors recommended by the Association for Advancement of Cost
Engineering International (AACE). Mechanical and equipment installation construction cost estimates were
completed using a factored cost estimate approach (Basic Cost Estimating, 3rd Ed. by Humphreys and Wellman,
1996). The cost estimate includes a construction contingency, which is a real cost of items that will be necessary to
the project, but which were not specifically identified due to lack of detail in the conceptual or schematic design. The
cost estimates may not reflect all cost components associated with the development of the schematic design; this
should be used for planning purposes only and updated during the design process. The estimates are considered
accurate from minus 30 percent to plus 50 percent (–30% to + 50%), as recommended by AACE.

The cost estimate for sewering the Phase 1 study areas is described in Table 7-1. This cost estimate includes new
collection system and interception/transport to the WGRWPCF, and upgrades at the WGRWPCF. The collection
system and interception components of this estimate are broken into greater detail in Appendix G.

Table 7-1: Capital Cost Estimate

Item
Subtotal

Construction

Collection System $37,600,000

Transport to WGRWPCF $6,200,000
WGRWPCF Upgrade $4,600,000

SUBTOTAL $48,400,000
Construction Contingency (20%) $9,700,000

Design Engineering, Permitting, and Construction

Engineering (20%)
$9,700,000

TOTAL $67,800,000

This estimate is considered accurate from –30% to + 50%, as recommended by AACE

In support of these estimates and specifically relating to the “Transport to WGRWPCF” line item, it is worth noting
that we have included costs for upgrading the East Bridge Street Pump Station with an additional pump and